



TEST REPORT

Reference No...... : WTF22F04074742S
Applicant..... : Mid Ocean Brands B.V.
Address..... : 7/F., Kings Tower, 111 King Lam Street, Cheung Sha Wan, Kowloon,
Hong Kong
Manufacturer..... : 106613
Address..... : --
Product Name..... : Hand warmer
Model No...... : IT2660, MO7380, MO8496
Test specification..... : Customer requirements
Date of Receipt sample..... : 2022-04-19
Date of Test..... : 2022-04-20 to 2022-04-21
Date of Issue..... : 2022-04-22
Test Report Form No...... : WST-133188-02A
Test Result..... : See the attached sheets

Remarks:

The results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in full, without prior written permission of the company. The report would be invalid without specific stamp of test institute and the signatures of compiler and approver.

Prepared By:

Waltek Testing Group (Foshan) Co., Ltd.

Address: No.13-19, 2/F., 2nd Building, Sunlink International Machinery City,
Chencun, Shunde District, Foshan, Guangdong, China

Tel:+86-757-23811398 Fax:+86-757-23811381 E-mail:info@waltek.com.cn

Compiled by:

Can Guo

Approved by:

Jerry Mu



List of test items:

No.	Test Items	Requirement + Test	Result
1	Entrusted Test	Customer requirements	See below
<p>Subcontract Whether parts of tests for the product have been subcontracted to other labs: <input type="checkbox"/> Yes <input checked="" type="checkbox"/> No If Yes, list the related test items and lab information: Test items: --- Lab information: --</p>			
<p>Remarks:</p> <ol style="list-style-type: none">1. All models have the same circuit and construction, except different appearance.2. Full tests were performed on model MO7380.			





1. Performance Test (Client's Specification)

Criteria: The sample shall perform its intended use after 50 cycles test according to instruction sheet provided.

Instruction provided by client:

1. Flex the inside metal-chip a few times until the pack starts to crystalize and heat up and harden.
2. Gently knead the hardening liquid
3. Fully immerse the Warmer into a pot of boiling water for approximately 10 to 20 minutes until all crystals in the pack have disappeared

Sample Heat Pad

Result: The sample met the requirement.

WALTEK





Photo Documentation :



Photo 1 -- Sample—Model: IT2660



Photo 2 -- Sample—Model: MO8496



Photo 3 -- Sample—Model:MO7380

===== End of Report =====

WALTEK

